

acarbose 25 mg tablet
acetaminophen 500 mg tablet
acetaminophen 325 mg tablet
acetaminophen 650 mg Suppository
acetaminophen (liq) 160 mg/5mL PO liquid
albuterol sulfate 2.5 mg/3 mL Neb for INHALATION
amlodipine 10 mg tablet
amoxicillin 500 mg tablet
amoxicillin-clavulanic acid 875/125 mg tablet
apixaban 5 mg tablet
aspart insulin 100 units/ 1mL for INJECTION
aspirin 325 mg tablet
aspirin-EC 81 mg tablet
atenolol 50 mg tablet
atorvastatin 10 mg tablet
atropine 1 mg/1 mL for INJECTION
azithromycin 250 mg tablet
calcium carbonate 650 mg tablet
calcium gluconate 10% 100 mg/ 1 mL solution for injection
captopril 25 mg tablet
carbamazepine 100 mg tablet
carvedilol 6.25 mg tablet
cephalexin 500 mg tablet
cimetidine 400 mg tablet
ciprofloxacin 500 mg tablet
citalopram 20 mg tablet
clonidine 0.1 mg tablet
clopidogrel 75 mg tablet
dextromethorphan 30 mg/5 mL PO liquid
dextrose 50% 25 g in 50 mL for INJECTION
diltiazem 30 mg tablet
diphenhydramine 50 mg/ 1mL for INJECTION
diphenhydramine 25 mg tablet
docusate 100 mg tablet
enoxaparin 40 mg/0.4 mL for INJECTION
epinephrine 1mg/mL for INJECTION
famotidine 20 mg tablet

fexofenadine 180 mg tablet
fluoxetine 20 mg tablet
fluticasone propionate HFA 110 mcg for INHALATION
folic acid 1 mg tablet
furosemide 10mg/mL for INJECTION
furosemide 20 mg tablet
gabapentin 300 mg tablet
glargine insulin 100 units/ 1mL for INJECTION
glipizide 10 mg tablet
glucotrol 5 mg tablet
glyburide 5 mg tablet
heparin 5000 units/mL for INJECTION
hydralazine 25 mg tablet
hydrochlorothiazide 25 mg tablet
hydrocodone/acetaminophen 5/500 mg tablet
hydromorphone 2mg/mL for INJECTION
ibuprofen 600 mg tablet
ibuprofen 200 mg tablet
ipratropium bromide 0.5 mg/2.5 mL Neb for INHALATION
isosorbide dinitrate 10 mg tablet
IV: 0.45% Normal Saline Solution for INJECTION
IV: 0.9% Normal Saline Solution for INJECTION
IV: 5% Dextrose 0.45% NS Solution for INJECTION
IV: 5% Dextrose 0.45% NS with 20mEq KCl for INJECTION
IV: Lactated Ringers Solution for INJECTION
IV: Non-Formulary 1 Solution for INJECTION
IV: Non-Formulary 2 Solution for INJECTION
IVPB cefazolin 1 gram for INJECTION
IVPB ceftriaxone 1 gram for INJECTION
IVPB gentamicin 50 mg for INJECTION
IVPB Non-Formulary 01 for INJECTION
IVPB Non-Formulary 02 for INJECTION
IVPB Non-Formulary 03 for INJECTION
IVPB Non-Formulary 04 for INJECTION
IVPB Non-Formulary 05 for INJECTION
IVPB Non-Formulary 06 for INJECTION
IVPB Non-Formulary 07 for INJECTION

IVPB Non-Formulary 08 for INJECTION
IVPB Non-Formulary 09 for INJECTION
IVPB Non-Formulary 10 IVPB for INJECTION
IVPB vancomycin 250 mg for INJECTION
ketorolac 10 mg tablet
labetalol 5 mg/1 mL for INJECTION
labetalol 100 mg tablet
laculose 10 g/15 mL PO liquid
lanoxin 0.125 mg tablet
levalbuterol 1.25 mg/3 mL Neb for INHALATION
levofloxacin 500 mg tablet
levothyroxine 50 mcg tablet
lisinopril 10 mg tablet
lispro insulin 100 units/ 1 mL for INJECTION
lorazepam 2mg/mL for INJECTION
lorazepam 2mg tablet
losartan 50 mg tablet
magnesium hydroxide 1200 mg/ 15 mL PO liquid
metformin 500mg tablet
methylPREDNISolone powder 125 mg/2mL for INJECTION
metoprolol 50 mg tablet
metoprolol 1mg/mL for INJECTION
metronidazole 500 mg tablet
montelukast sodium 10 mg tablet
morphine sulfate 2mg/mL for INJECTION
multivitamin 1 tab tablet
naloxone 0.4mg/1mL for INJECTION
namenda 10 mg tablet
naproxen 500 mg tablet
nitroglycerin 0.4 mg tablet
Non-Formulary Neb for INHALATION
Non-Formulary 1 PO liquid
Non-Formulary 2 PO liquid
Non-Formulary Med 11-A
Non-Formulary Med 11-B
Non-Formulary Med 11-C
Non-Formulary Med 12-A

Non-Formulary Med 12-B
Non-Formulary Med 14-A
Non-Formulary Med 14-B
Non-Formulary Med 15-A
Non-Formulary Med 15-B
Non-Formulary Med 15-C
Non-Formulary Med 16-A
Non-Formulary Med 16-B
Non-Formulary Med 16-C
Non-Formulary Med 17-A
Non-Formulary Med 17-B
Non-Formulary Med 17-C
Non-Formulary Med 17-D
Non-Formulary Med 17-F
Non-Formulary Med 17-G
Non-Formulary Med 18-A
Non-Formulary Med 18-B
Non-Formulary Med 18-C
Non-Formulary Med 18-D
Non-Formulary Med 18-F
NPH Insulin 100 units/ 1 mL for INJECTION
omeprazole 20 mg tablet
ondansetron 2mg/mL for INJECTION
oxycodone 5 mg tablet
oxycodone/acetaminophen 5/325 mg tablet
pantoprazole 4mg/mL for INJECTION
pantoprazole 20 mg tablet
penicillin-VK 500 mg tablet
phenytoin sodium 100 mg tablet
pioglitazone 30 mg tablet
potassium 20 mEq tablet
prednisone 10 mg tablet
prednisone 5 mg tablet
ranitidine 150 mg tablet
regular insulin 100 units/ 1 mL for INJECTION
sertraline 50 mg tablet
simvastatin 20 mg tablet
sitagliptin 100 mg tablet

sodium polystyrene 15 g/60 mL PO liquid
spironolactone 25 mg tablet
tiotropium bromide 22.5 mcg handihaler
INHALATION
TMP-SMZ-DS 400mg-80mg tablet
valsartan 40 mg tablet
verapamil 80 mg tablet
vitamin D 1000 IU tablet
warfarin 5 mg tablet